MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 R Kalpataru Point, 2nd and

Fax: 24023516 PR i O 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in LT Cinema, Near Sion Circle,

Email: cac-cell@mpcb.gov.in “““".} Sion (E), Mumbai-400022
RED/L.S.I (R44) Date: & z{ o'?.[%?.?..
No:- Format1.0/CAC/UAN N0.0000107595/CR - 220 2000166

M/s ACG Pam Pharma Technologies Private Limited, =
S. No. 821(b)(2), Khandala, Shirwal, Satara - 412801. i

© | EghoNbkcteniciAd
Your Service is Our Duty

. !*g!
v =

Sub: Grant of Consent to 1st Operate for Modernization, Renewal &
Amalgamation.

Ref: 1. Previous Consent to Operate accorded vide No. BO/ JD(APC)/ EIC No. PN-
UAN No. 9189/ R/ CC-1704000243 dtd. 06.04.2017 valid up to
31.03.2021.

2. Consent to Establish accorded vide No. Format 1.0/BO/ CAC-Cell/ UAN No.
0000047871-18/ CE/ 6th CAC-1812001718 dtd. 28.12.2018.

3. Minutes of Consent Appraisal Committee meeting held on 20.12.2021.

Your application No.MPCB-CONSENT-0000107595 Dated 31.01.2021

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, Il, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/03/2026

2. The capital investment of the project is Rs.157.9313 Crs. (As per C.A
Certificate submitted by industry Existing Rs. 47.11 Crs + Expansion/
Increase in C.I. Rs. 110.82 Crs)

3. Consent is valid for the manufacture of:

Maximum

Product UoM

Quantity

Products
1 [Marketing Solutions (Mixing and Blending only) 6600 |[Kg/Annum
2 |Punch Polishing Kits 60 Nos./Y
3 |Format Parts of Machine 65187 Nos./Y
4 |Lubricating Oil (Mixing and Blending) 3000 Ltr/A
5 |[Capsules Bolt Pin Bars 10000 Nos./Y
6 |Marketing Rollers 2000 Nos./Y
7 |Pharmaceutical Machinery 360 Nos./Y
8 |Engineering Items and Parts 144000 Nos./Y

ACG Pam Pharma Technologies Private Limited/CR/UAN No. MPCB-CONSENT-0000107595 (03-01-2022 03:16:07 pm) /QMS.PO6_F02/00 Page 1 of 9



Maximum

‘ - - : Pr o_c_!qct_ L Quantity . | UOM
9 |Basic Parts of Machine 10697 Nos./Y
10 |Different Parts of Machine 33685 Nos./Y
11 |Table Tooling Sets 120000 Nos./Y
12 |Punch Storage Cabinet 60 Nos./Y
13 |Ultrasonic Cleaning System 60 Nos./Y
14 [Punch Inspection Kits 60 Nos./Y

4, Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr Sy
‘No Description

foimitiea (1 Standardsto  Disposal Path

CMD)

Treated effluent shall be
1. |Trade effluent 44,1 As per Schedule-l{recycled foe secondary/
utility purposes.

2. |Domestic effluent 32.20 As per Schedule-1|Recycled for toilet
flushing, utility and
gardening purposes.

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr  Stack

Description of stack/ Number of  Standards to be |

No. No. = source "= Stack achieved
S-1 DG Set (1500 KVA) : 1 As per Schedule -lI

S-2 DG Set (1500 KVA)

S-3  |Plating Section Scrubber-1
S-4 Plating Section Scrubber-2
5-5 Plating Section Scrubber-3
6 S-6  |Plating Section Scrubber-4
6. Non-Hazardous Wastes:

As per Schedule -II
As per Schedule -l
As per Schedule -II

i lWiN|H

As per Schedule -II
As per Schedule -Il

H|lRr|R|=|=

SrNo Type of Waste Quantity UoM Treatment Disposal
1 |Ferrous Scrap 50.20 |MT/A NA Sale to Auth. Party/ Vendor
2 |Non Ferrous Scrap 26.60 [MT/A NA Sale to Auth. Party/ Vendor

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

z; _ Category No./ TYPf!“ Quantity UoM Treatment Disposal
Sale to Auth.
1 (5.1 Used or spent oil 5000 Ltr/A Recycle Party/
CHWTSDF

5.2 Wastes or residues

2 containing oil 700 [Kg/Annum| Incineration |CHWTSDF
35.3 Chemical sludge
3 |from waste water 2.2 MT/A | Secured Landfill [CHWTSDF

treatment

ACG Pam Pharma Technologies Private Limited/CR/UAN No. MPCB-CONSENT-0000107595 (03-01-2022 03:16:07 pm) /QMS.P0O6_F02/00 Page 2 of 9



Category No./ Type Quantity UoM Treatment Disposal

4 |Process dust (Glass Beed Dust) 5 MT/A|Secured Landfill| CHWTSDF
5 |Process dust (Alumina) 5 MT/A|Secured Landfill| CHWTSDF
6 |Process dust (Nickel Flake) 1 MT/A|Secured Landfill| CHWTSDF

Emery powder residue from
buffing operation

8 |Kenametal Media 15 Kg/M|Secured Landfill| CHWTSDF

50 Kg/M|Secured Landfill| CHWTSDF

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. PP shall operate & maintain ETP to achieve Consented standards. Treated effluent shall
be recycled into process, for secondary/ utility purposes.

11. PP shall operate & maintain STP to achieve Consented standards and treated domestic
effluent shall be recycled for toilet flushing, utility purposes and for gardening.

12. PP shall top-up Bank Guarantee of Rs. 25 Lakh towards O&M of pollution control
systems and towards compliance of the Consent conditions.

13. This consent is issued pursuant to the decision of the 8th Consent Appraisal Committee
Meeting held on 20.12.2021.

14. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

g For and on behalf of the
- Maharashtra Pollution Control Board.

g

(Ashok Shingare 1As),
Member Secretary

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No.

1579313.00 |MPCB-DR-5347

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Satara
They are directed to ensure the compliance of the consent conditions.

. Chief Accounts Officer, MPCB,Sion, Mumbai

. CAC-Cell, M.P.C. Board, Sion, Mumbai.

Date Transaction Type
03/05/2021|RTGS

w N

ACG Pam Pharma Technologies Private Limited/CR/UAN No. MPCB-CONSENT-0000107595 {(03-01-2022 03:16:07 pm) /QMS.PO6_F02/00 Page 3 of 9



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 50 CMD consisting of Equalization Tank, Flash Mixers (3
Nos.), Flocculator, Primary Clarifier, MBBR, Secondary Lamella, Filter feed Sump,
PSF, ACF, Common Treated water sump & Filter Press for the treatment of 41.1
CMD industrial effluent.

B] The Applicant shal! operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

aihy L Limiting concentration not to
S l??fa_meters exceed in mg/l, except for pH

(1) |pH 5.5 t0 8.5

(2) |Oil & Grease 10

(3) |BOD (3 days 27°C) 30

(4) |Total Suspended solids 100

(5) |Total Dissolved solids 2100

(6) |Ammonical Nitrogen as N 50

(7) |Nikel as Ni 3

(8) |Hexavalent chrominum as Cr+6 0.1

(9) |Total Chromium as Cr 2

(10) |Zinc as Zn A 5

(11) |lron as Fe

(12) |Cyanides as CN 0.2

C] The treated sewage shall be recycled shall be recycled into process, for
secondary/ utility purposes. In no case, sewage shall find its way outside factory
premises.

Al As per your application, you have provided Sewage Treatment Plant of designed
capacity 40 CMD with MBBR technology for the treatment of 32.2 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so

as to achieve the following standards.

Sr.No Parameters : Standards (mg/l)
1 BOD Not to exceed 30 mg/l
2 Suspended Solids Not to exceed 100 mag/l

C] The treated sewage shall be recycled for toilet flushing, utility purposes and for

gardening. In no case, sewage shall find its way outside factory premises.

ACG Pam Pharma Technologies Private Limited/CR/UAN No. MPCB-CONS

ENT-0000107595 (03-01-2022 03:16:07 pm) /QMS.PO6_F02/00

Page 4 of 9



plant setup for the treatment o
for the disposal of sewage or
consent conditions. The Applicant s

Purpose for water consumed

Water consumption quantity

3. The Board reserves its rights to review plans, specifications or other data relating to
f waterworks for the purification there of & the system
trade effluent or in connection with the grant of any
hall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. (CMD)
1 Industrial Cooling, spraying in mine pits 0.00
*  |or boiler feed )
2. Domestic purpose 35.00
3 Processing whereby water gets polluted 45.00
" |& pollutants are easily biodegradable '
Processing whereby water gets polluted
4. |& pollutants are not easily 0.00
biodegradable and are toxic
5. Gardening 0

SCHEDULE-II

Terms & conditions for compliance of Air Pollution Control:

APC System

Stack Type

Sulphur

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

SE’::* Source provided/pro Height(in of Content(in Pollutant Standard
: posed mtr)  Fuel %)
125
S02
DG Set (1500 |  Acoustic HoD Kg/Day
S-1 30.00 299 1
KVA) Enclosure 150
Ltr/Hr PM
Mg/Nm’
125
S02
DG Set (1500 |  Acoustic HSD Kg/Day
S-2 30.00 299 1
KVA) Enclosure 150
Ltr/Hr PM
Mg/Nm’
Plating
53 |  Section L 700 | - . Acid Mist | 32,
Scrubber-1 Mg/Nm
Plating
54 | section Sg‘r’:gi;r 700 | - i Acid Mist | 33 |
Scrubber-2 Mg/Nm

ACG Pam Pharma Technologies Private Limited/CR/UAN No. MPCB-CONSENT-0000107595 (03-01-2022 03:16:07 pm) /QMS.PO6_F02/00

Page 5 of 9




Stack _ APC System Stack 'Type  Sulphur
No.  Source provided/pro Height(ini of Content(in Pollutant Standard
S . posed mtr) . Fuel %) : ;
Plating 2
1 Water . 35
S-5 Section 7.00 - Acid Mist 3
Serubbara Scrubber Mg/Nm
Plating
. Water i 35
S-6 Section 7.00 - Acid Mist 3
&crubbardd Scrubber Mg/Nm

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration wei: before its life come to an end or erection of new pollution control
equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

SCHEDULE-IlI
Details of Bank Guarantees:

sr Consent ; :
N‘; (C2E/ AmtofBG Submission

Compliance
Period

Validity
c20 . Purpose of BG. nata.

.  Imposed .
" JC2R) i

Period

Towards O&M of

pollution control

systems and

. towards
compliance of the

Consent
conditions.

1 | C20/R | 2500000 |Within 15 days |

31.03.2026

31.07.2026

BG Forfeiture History

Amount of Reason of
i BG BG
Forfeiture Forfeiture

_"':_"Conse.nt.'..' Amount of _S'ubrhiss'ion ' Purﬁose’
 (C2E/C20/C2R)} ' " Period of BG

Srno.

BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

SCHEDULE-IV